CNAS L0748 230014349552

AP i C
CN A TI'ﬁE\{IJ‘ISIJTlN(_“a M A

NVAER AN RR AR

NO.1123020622
& N R &
Test Report

oL AR o BT EERTL I CR2025 3V 150mAh
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Statement

—y

KR TSI = A & (B ISR E ) B
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. EHINRE REFNG AL = AR (SRR ENE H &) k.
Copies of the test report without the official seal of the laboratory are invalid.
3. kil s Togm bl HAZ . fHE NI
The test report is invalid without the signatures of compiler, checker and approver.
4. KA S R R AL
The test report is invalid if it is blotted out.
5. REASLI S Fiftek, A0 S HIAENR L .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEFRACAMELE R, SO FTIERE A 2.
The conclusion of the consignation test is only valid for the provided sample.
7. AR CArh SORHE, TECOCAR (g DCRIRSE, W R ARy, M
DRSS ¥ sl
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail
8. BRI, IR ZIEZITH .

Unless noted otherwise, the test type is consignation test.

Hohk: BT RIE KRS 345 5 Address: No.345 East Yunling Road. Shanghai
S E 4R % (Post Code): 200062

H1i%(Tel): (021) 31765555 fEHE (Fax): (021) 31015117

Ik Cweb site): www.ghs.cn

Hi 754 (E-mail): center@ghs.cn
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LEd AR 2oRil CR2025 3V 150mAh
P Chinese
Name of Sample EX e LiMn02 CR2025 3V 150mAh
English
k5 1123020622
Sample No.
Py A LU R TT IR 24 7
Consignor Anyuan Kaiwen Technology Co., Ltd
4 F#45 et HL AL R A PR AT
Manufacturer Anyuan Kaiwen Technology Co., Ltd
Bl 5 ik WA (ol AEsdET )

Test method

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Section 38.3

FIRAT A

BEAr W €l Ribr AT 1)
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Criterion Section 38.3
b3

A*%w MR e HIFR i 4h 5t
pReRiance Silvery Button metal shell

#Hudtz B

Accepted Date

ArALiE B Y

Test Date

2023-02-27 2023-03-07 ~ 2023-04-11

3 3 A

Test Items

e L REAUL s AR R B0 ; iy s AR B IR Bl [
Altitude simulation, Thermal test, Vibration, Shock, External short
c¢ircuit, Crush, Forced discharge

4+

=

R

Conclusion

R, EEE AT GBS RbRE T ST/SG/AC. 10/11 4
The sample has passed the test items of UN Manual of T LX‘,{\
ST/SG/AC. 10/11/Rev. 7 Section 38.3

ey M E0.042g . Lithium content /
)
Comment
ZRESHNE B B 45 AL
Consignor 342199
Address Post Code
g -{Zr %@ L Tﬂfﬁ‘? %% @g
Checker: Compiler:

Approver:

B4

Title:

AL A B A (Head of Electrochemical Testing Department)
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N Name of Test Standard requirement or The TestR it c jasi R K
2 Clause Number of Standard S IS aneidsiorn cmat
ltems
A Cla fkedE T
g 3 WS ST/SG/AC L0/11/Rev. 7 38,3 @U46T. 1 W% 1
1 &ﬁﬁ:}u LN Manual ol Tests and Criteria See Appendix | I/;-Hfr
Altitude ST/SG/AC. 10/11/Rev. 7 Scetion 38. 3 Test Passed
simulation Tl S
AT Clds Akt F
3 WEY ST/SGAAC. 10/11/Rev. 7 28,3 iRB6T. 2 Bk 2
2 ﬁhﬁﬂﬂ LN Manual ol Tests and Criteria See Appendix 2 ﬁ'*ﬁ'
Thermal test  [s1/s6/ac. 10/11/Rev. 7 Section 38,3 Test Bhasod
T2 S5
A v Gl ke dt-F
= WY ST/SGAAC 10/11/Rev. 7 28,3 RRIGT. 3 WE 2 3
ﬁdj : e ¥
3 4 i LN Manual of Tests and Criteria See Appendix 3 ,’\;{ﬁ
Vibration ST/SG/AC 10/ 11/ Rev. T Seetion 38,3 Test i P
T.3 s
I I LR Akl T
ik BED ST/SGAAC, 10/1 1/ Rev., 7 38,3 ST, 4 WL 3 4
4 UN Manual of Tests and Criteria See Appendix 4 e
Shock ST/SG/AC. 10/11/Rev. 7 Seclion 38.3 Test Posenn
T.4 ik
BT I Gl prdsii T
= JEY ST/SG/AC. 10/11/Rev. 7 38,3 REET. 5 W% 5
5 yl‘iﬂﬂ% UN Manual ol Tests and Criteria See -'\I:IH'”!”X 5 ,"r{ﬁ /
External short ([sq/s6/AC. 10/11/Rev. 7 Section 38.3 Test Prssed
circuit T8 =
e ol ksl
WEY ST/SG/AC.10/11/Rev. 7 28,4 ABGT. 6 W% 6
6 %E UN Manual of Tests and Criteria See Appendix 6 ﬁ-#ﬁ. 4
Crush ST/SG/AC. 10/11/Rev. 7 Seetion 38,3 Test Passed /
T.6 o
WA T Gl Mk ifl
: WY ST/SG/AC 10711 /Rev. T 283 RUGT. 8 Wit 7
7 gﬂ%ﬂfﬂ% UN Manual ol Tests and Criteria See Appendix 7 S .2 /
Forced discharge |sr/s6/ac. 10/11/Rev. 7 Section 38,3 Test Sy
T.8 :
This space intentionally lerft blank
8 UTEH

R BRIE A1
Test Environment
Condition

ABEIR P 1 19°C-22°C B L - /

Ambient temperature:19°C-22°C;Ambient humidity:/%

2 QA I

Subcontracted Test

Condition

#2RR A

Test ltem '
HOEHE | &K L)
Subcontracted | Name Post Code
Laboratory bt / W15 /
Address Tel

’ _'\‘u/é}:\". \
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No. Name of Test Items Altitude simulation
S A 22 3 Sl AL .
; 3 A ISR Bef 1)z After o 1o
?#‘u“u #‘f‘ﬂ%;&ﬁ' 1"}\45’-1- ] clore 15&“1'.1. (=3 ter jﬁfjﬂlk %IJ%EEE. j:—’f‘@)
o p=24 24
%5 Sample Status RE e E V% Fr#W/E | Mass Loss | Residual |3 %
Sample Mass ocv Mass ocv OCV  |Other
No. /g 1A% /g Y% % % Event
001 .. 2. 4906 3.49 | 2.4908 | 3.48 0. 00 99.71 | o
A0 —— . . o
002 el 2. 4772 3.48 | 2.4772 | 3.48 0.00 | 100.00 | o
003 .o 2. 1468 3.48 | 24473 | 3.47 0. 00 99.71 | ©
004 WP 2. 4990 3.47 | 2.4995 | 3.47 0. 00 100.00 | ©
005 e e 2.4536 | 3.37 | 2.4533 | 3.47 0. 01 100.00 | ©
006 e 2. 4660 3.48 | 2.4660 | 3.48 0.00 | 100.00 | ©
007 - 2. 4983 3. 48 2.4978 3.48 0. 02 100.00 | ©
008 Wl 2. 1569 3. 49 2. 4558 3.49 0. 04 100.00 | ©
A ; o 4 : T .
009 .. 2. 4633 3.48 | 2.4623 | 3.48 0.04 | 100.00 | ©
010 W 2. 4312 3.49 | 2.4305 | 3.48 0.03 99.71 | ©
011 L ey || 24200 / 2. 4191 / 0. 04 / 0
T
012 T e | E4E98 / 2. 4587 / 0. 04 / 0
003 | e | 24908 2. 4910 / 0.05 0
014 Ll s 2. 4721 2, 4712 / 0. 04 / 0
015 el | 24452 2. 1444 0.03 0
016 W o ool 2. 4570 2. 4556 0. 06 / )
017 e S T / 2. 3465 0. 04 / 0
018 i e | 280 2. 3925 0. 04 0
SEA I " — e 7 -
019 Fully discharged Z (1-57(’] / 2 (lnghn—) / 0. 0-’) / O
Lo e S
020 | e | 24301 / 2. 4373 / 0.07 0

&iE: LR V-IRhA DR R-UHE F-A K 0-RiR. LRA. MK, R, LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) Wnl A LA | A
No. Name of Test Items Thermal test
#a|  Haka B BB At | gk #ld | e
g Sample Status mE |FFREE RE FF 349, & | Mass Loss| Residual | 305
Sample Mass ocv Mass ocv OCV |Other
No. /g a4 /g IV % % Event
001 ol 2.4908 | 3.48 | 2.4889 [ 3.4 0.08 | 97.99 | o
002 B 2. 4772 3.48 | 2.4726 | 3.40 0.19 | 97.70 | o
003 I Lo 2. 4473 3.47 | 2.4448 | 3.40 0.10 97.98 | o
004 . 2. 4995 3.47 | 2.4952 [ 3.39 0.17 97.69 | o
005 o ol 2. 4533 3.47 | 2.4485 | 3.40 0. 20 97.98 | o
006 . 2. 4660 3.48 | 2.4615 3. 41 0.18 97.99 | o
007 el 2.4978 3.48 | 2.4938 | 3.40 0.16 | 97.70 | o©
008 o 2. 4558 3.49 | 2.4519 3. 41 0.16 | 97.71 | o©
009 T 2. 4623 3.48 | 2.4579 |  3.40 0.18 | 97.70 | o©
010 ... 2. 4305 3.48 | 2.4264 3. 41 0. 17 97.99 | o
011 e | 24161 2. 4148 ' 0.18 0
012 e ey || 228587 2. 4547 / 0.16 / 0
013 it | 8.4810 2. 4879 0.12 0
014 T | B BB / 2. 4667 0.18 / 0
015 il 0| 24444 / 2. 4403 0.17 0
016 - R 2. 4516 0.16 / 0
017 g || 5468 2. 3427 0.16 0
018 o A R / 2. 3886 0.16 0
019 i | B2 2. 4334 / 0.13 0
020 el | 2437 / 2. 4347 / 0.11 / 0

&5 L-F V-RA D-AMR R-#KF Pk O-Aak. RimA. LK. RBF. RAAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting.
No Disassembly,No Rupture & No Fire.
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A5 ; BAAE LA | )
No. Name of Test ltems | Vibhration
#a | aRA W Before | BB Al | g gk | 4 | S
%5 Sample Status RE FREE ME Fr 349, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv ocv Other
No. /g A" /g IV 1% /% Event
001 W 2.4889 |  3.41 2.4885 |  3.41 0.02 | 100.00 | o
002 ... 2.4726 | 3.40 | 2.4721 3. 40 0.02 | 100,00 | o
003 e 2.4448 | 3.40 | 2.4444 3. 40 0.02 | 100,00 | o
004 i 2.4952 | 3.39 | 2.4948 | 3.39 0.02 | 100,00 | o
005 e 2.4485 | 3.40 | 2.448] 3. 40 0.02 | 100,00 | o
006 W 2.4615 | 3.41 | 2.4613 | 3.41 0.01 | 100.00 | o
007 A i 2.4938 | 3.40 | 2.4935 | 3.40 0.01 100.00 | o©
008 e 2.4519 | 3.4l 2. 4516 3. 41 0.01 100.00 | o
009 e 2.4579 | 3.40 | 2.4575 | 3.40 0.02 | 100.00 | o
010 W sl 2.4264 | 3.41 2.4262 | 3.40 0. 01 99, 71 0
011 e | 2.4148 | 2. 4146 0. 01 / 0
012 TR 2. 4543 0. 02 / 0
013 el | 24879 / 2. 4876 / 0.01 / 0
014 e | 8486T 2. 4664 / 0. 01 0
015 e sy | 20408 / 2. 4401 / 0.01 0
016 T | 24618 / 2. 4513 / 0. 01 / 0
017 i | 2. saer / 2. 3425 0.01 / 0
018 | 2. S0k 2. 3882 0. 02 0
08 | i | 25384 / 2. 4331 0.01 / 0
020 il | B8Rl / 2. 4345 / 0.01 / 0

£z LR V-RA DR R-A F-RK 0-REKH. RRA. LMK, RHE. LaK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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B5

No.

4

IR B 4 AR

Name of Test Items

i
Shock

# i

R

RISH Before

RIS After

RERK

Flaa k| L1k

P Sumple Status e | ARbLE| RE Fr#4 &, JE | Mass Loss | Residual | FL%

Sample Mass OCVv Mass oCcv ocv Other

No. g AY Ig A% /% /% Event
001 e 2.4885 |  3.41 2.4851 | 3.4 0. 14 100.00 | o
002 ey 2.4721 | 3.40 | 2.4723 | 3.4 0. 00 100.00 | o
003 T 2.4444 | 3.40 | 2.4405 | 3.38 0.16 99.41 | o
004 L o 2.4948 | 3.39 | 2.4945 | 3.40 0. 01 100.00 | o
005 ol 2.4181 | 3.40 | 2.4466 | 3.41 0.06 | 100.00 | o
006 gl 2.4613 | 3.4l 2.4610 | 3.41 0. 01 100.00 | o
007 Wi 9.4935 | 3.40 | 2.4924 | 3.40 0. 04 100.00 | o
008 Wl 9:4516 | 3.4l 2. 4511 3. 41 0. 02 100.00 | o
009 i 2.4575 | 3.40 | 2.4566 | 3.4l 0. 04 100.00 | ©
010 o o o 2.4262 | 3.40 | 2.4257 | 3.42 0.02 | 100.00 | o
011 e || 24146 2. 4144 0. 01 0
012 | it e | 24543 / 2. 4548 0. 00 0
0F | witate o | 24876 2. 4868 0.03 0
014 | parcstt o | 24664 / 2. 1679 / 0. 00 / 0
015 | et o | 2 4401 / 2. 4407 / 0. 00 / 0
016 |  puiciied | 24513 / 2. 4517 0.00 0
07 | g e | 2 3425 2.3424 0. 00 0
018 | ik o | 23882 2. 3875 0.03 0
019 | e | 24331 2. 4319 0.05 0
020 e g 2. 4345 2. 4339 0. 02 0

FFully discharged

&iE:

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting.
No Disassembly.No Rupture & No Fire.

=
- &
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Ay 5 ¥R B 4 A Sh i
No. Nafie ot Tast ltehis External short circuit
Hams Hank i SARE
Sample No. Sample Status . Ex161'11/§:IcTel11perature Other Event
001 Mﬁ;"{ﬁ;&gm 62. 7 0
002 .. 63. 4 0
003 B i,”%[.%el 62.7 0
004 l‘lll'l?;ff:ili'l{igod 61.5 0
005 [Mﬁl"fﬁi'f_gm 63. 8 0
006 lhldifﬁj&g@d 62.7 0
007 W 63. 5 0
008 Ii“d{‘;’?ﬁ:&g{_ﬂ 64. 0 0
009 I e 63. 8 0
010 l“dfs’c’f'l';'“ 61.2 0
——
011 Fully :f:ﬁ;lhuargml 59.3 o
—
012 Fully :l'ijﬁ-ri?a rged 58.7 Q
013 Ful Jif\.tffl\‘ijig'{c‘llllim‘gwl 57.4 0
Q14 Ful IJ\L /?;luiiillldr ged 58. 0 0
015 Ful Iiiéfétiiﬁ‘ilgat‘gwl 57,9 0
e A
016 Ful l)_\i'— v(’lriﬁ.\:‘{(:lllllargu-:l o8. 1 0
017 Ful {ffﬂ"ﬁ-ﬁn-m»d 29. 1 0
018 . @?f;ﬁ"li]_w 59. 4 0
019 e 60. 6 0
020 Ful lih‘:li\li‘jt%{c‘llfalud 59. 2 0

%iE: DMtk R-#KZ F-R K 0-AMER. ZRK., LHREK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.

i
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A% : BAFE A | T
No. Name of Test Items Crush
t o 2 5 6]
b5 Hamk A #?ﬁ@ﬁmma L
Max. External Temperature =
Sample No. Sample Status C Other Event
‘ AT H
Oerl Indischarged 19.8 0
e AT ;
022 Undischarged 20.5 0
54 AT g
023 Undischarged 20. 1 0
9, AL 0
024 Undischarged 19.9 0
025 AR 19. 6 0
Undischarged :
o SR Ve
026 Fully discharged 20.5 0
X A |
027 AUl 20. 3 0
Fully discharged
g SEATRR i
028 Fully discharged 9.7 0
Y
90 e A 0
029 Fully discharged 20. 3 0
030 oC T 19. 6 0

Fully discharged

LU= 17

This space intentionally left
blank

HiE: DR F—2 K O-Rfiffh. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

XN

LT

>
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BF% - AR B 2 A S
No. Name of Test Iltems Forced discharge
Hats HaRE SRR
Sample No. Sample Status Other Event
031 Ful 1’;6ﬁr;i}fc'll%n'gc(i 0
=
032 Fully :Ilirfrlllrlm‘gvd O
033 Ful I’\l Ti{%'llll_lgn'gml Q
034 Ful ]-;L; /rjl:ijiilllin'ged 0
035 Ful I:L ?ri{%-rﬁin-gml 0
036 Ful l‘)\lﬁjfi:ifi';{t‘l}%u'god 0
037 Ful lj\l ?ifj.?vlll:;ll'gc'(l 0
038 Ful IJ\1 ?;ijﬁ_'lig:n'gml 0
039 Ful I-],\‘i'f ?;ijﬁ-li!{lin-gerl o
040 Ful 11\L /('; iﬁﬁrlliin‘gwl 0
LR /1\ rl This space intentionally

left blank

&k D-RAR F-ARK 0-RAHIK. ZALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Ko S
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